	Bowel movement
	Diarrhea
	Every day 
AND
	If more than 24 hours since last bowel movement 
OR
	If more than 48 hours since last bowel movement

OR
	If more than 72 hours since last bowel movement

AND
	If more than 96 hours since last bowel movement

AND

	Opiate usage
(Tylenol 3, Percocet and morphine) 
	Tylenol OTC
	1-2 Tylenol 3 a day
	3 or more opiates  

OR 

2 opiates AND 1 dose of hydroxyzine
	4 or more opiates and/or hydroxyzine
	4 or more opiates and/or hydroxyzine; any use of morphine
	Maximum doses of Percocet (6-8 per day); more than two doses of morphine

	Bowel medications
	Discontinue Miralax for one day; one dose of sodium docusate
	17 mg Miralax;
one dose of sodium docusate 
(daily dose)
	1 additional (17 mg) dose of Miralax


	2 additional (34 mg) doses of Miralax

Bicosadyl suppository
	3 additional (51 mg) doses of Miralax

Bicosadyl suppository
	4 additional (68 mg) doses of Miralax

Fleet enema


